E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

LXN250 X-Y

Mounting instructions
Montage anleitung
Navodilo za montazo
Instrukcje montazu
Upute za montazu
Montazni navod
Navod na montaz
Szerelesi utmutato
Montavimo instrukcija
WHCTpyKUMS 32 MOHTaX
Montazas instrukcija
Paigaldusjuhend

PYBCREREPLRY

001321800 001321802 001321804

* ¥ 2

\

[—7
[—7

LXN250 1-12 PHN1 LXN250 2-12 PHN1 LXN250 3-12 PHN1

LXN250 4-12 PHN1
001321806

//

ETI Elektroelement d.o.o.
Obrezija 5, 1411 Izlake, SI
Phone: +386(0)3 56 57 57
Fax: +386(0)3 56 74 077
e-mail: eti@eti.si

www.etigroup.eu

@ M6x3
@ Q) w x3
@Msxl
(a) ®) mex1

The enclosure set includ:

KEY-1333

4]

Screwdri

Cce

ovenia
0

Necessery tools:

ver PH2

A24.07 1981029309

H H KEY-1333-ET
'l I | | ® 67 xs
| ® x 8 @
H H |~ |
P s | R R / x 3 &
o
X 8 Hex5
Hex6
No Code No Name Page No. Code No Name Page Code No Type X[mm] | Y[mm] | Z[mm]
1 - LXN250 1-3,5,7 40 001341700 |LG-B60-V1 P3 33, 34,36 001321800 |LXN250 1-12 PHN1 300 1850 250
2 001338469 |EH-TX-1-S 4 41 001341702 |LG-B60-V2 P3 33, 34, 36 001321802 |LXN250 2-12 PHN1 550 1850 250
3 001338470 |EH-TX-AL 4 42 001341704 |LG-B60-V2 P4 33, 35 001321804 |LXN250 3-12 PHN1 800 1850 250
4 001336932 |PHN1 D2.5-W1 6 43 - CPx-1M 37 001321806 |LXN250 4-12 PHN1 1050 1850 250
5 001336934 |PHN1 D2.5-W2 6 44 - CPx-1.5M 38
6 001336936 |PHN1 D2.5-W3 6 45 - CPxyF 39
7 001336938 |PHN1 D2.5-W4 6
8 001336982 |PHN-BEL-D2.5 6
9 001101715 |UCH-2 7
10 001102166 |U400 7
11 001338605 |WP-A 12 8,9
12 001338308 |EP-B 10
13 001338900 |BL-WP 2 11,12
14 001338901 |BL-WP 3 11,12
15 001338102 |UA-B 13, 20, 21, 23, 24
16 001338103 |UA-B-WD 14, 23
17 001338104 |UA-S 15, 21, 24
18 001338130 |BL-UA 2 16, 21, 24
19 001338131 |BL-UA3 29, 35, 40 2
20 001338132 |BL-UA4 29, 35, 40 . 2
21 001338160 |BU-PM 17,21
22 001338161 |BU-WD 18, 24
23 - PM-G 1021 e
24 001338864 |WD-K 12 22-24
25 001341800 |UD-B60-H P1 25
26 001341802 |UD-B60-H P3 26
27 001341803 |UD-B60-H P4 27
28 001101683 |LG-V SET 28
29 001101685 |LG-V5 SET 28 .
30 001341151 |LG-V6-B SET 29
31 001341153 |LG-V6-D SET 29
32 001341650 |LG-B60-H P1 30
33 001341651 |LG-B60-H P3 30
34 001341652 |LG-B60-H P4 30 /o S
35 001696006 |L-BBS-60/3 31 e o
36 001696007 |L-BBS-60/4 32
37 001342181 |L-WP-B60/3 31 .
39 001342182 |L-WP-B60/4 32 Q +

1/40




ET' SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

Screwdriver PH2

A24.07 981029309 2/40




ET' SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

& %@\
o Hex6

2 Nm
ZL-GXA-SEAL 001342651
No. Type ETI Name Pcs.
1 |AS-SH 8x12 |Screw M8x12 DIN912 Zn 2
2 AN-FSH 8 Nut flange serrat DIN6923 Zn 2
3 AW-R 8 Washer M8 DIN126 Zn 4

“
N

© O® © 0 @ @

P
/
\

— 1M

A24.07_ 1981029309 3/40




SOLID GSX Enclosure system

E I l SWITCH TO A SAFE FUTURE

001338470

EH-TX-AL

001338469

EH-TX-1-S

Pcs
1
4
4/40

me
3|5
Q=
-
o
o
S
-
I |8|5
x| ||z
=
I -
wiE|¥
w||o
233
T
>
AR
Tz
w | <
]
N12
Ble|<|<
o
3| o
M
&z
-
o
o
()
9 28,
n S| G| 3
| |[k|o|=Z
I —
o
ilFIglg
w| Q|
0| o T
(X |T|O0
Al
I|n|z
W | <C|<C
<]
N123
(2]
o
[+2)
()]
N
o
-
o]
(=)
~
<
<
o
<




SOLID GSX Enclosure system

E I l SWITCH TO A SAFE FUTURE

KEY 1333

5/40

A24.07 1981029309




ETI

SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

PHN1

Code No Type X[mm] | Y[mm] | Z[mm]
001336932 |PHN1 D2.5-W1 300 100 250
001336934 |PHN1 D2.5-W2 550 100 250
001336936 |PHN1 D2.5-W3 800 100 250
001336938 |PHN1 D2.5-W4 1050 100 250
(5)
—
No included
in the set
L)
PHN1 D2.5-W1 001336932 PHN1 D2.5-W2 001336934
No. Type ETI Name Pcs. No Type ETI Name Pcs P H N - B EL- D2 . 5 001336982
1 |PHN1-BOK-D2.5 |Side plinth 2 1 |PHN1-BOK-D2.5 |Side plinth 2
2 |PH1-PRZ-W1 Fronf plinth 2 2 |PH1-PRZ-W2 Fronf plinth 2
3 |AS-SH 8x16 Screw M8x16 DIN912 Zn 4 3 |AS-SH 8x16 Screw M8x16 DIN912 Zn 4 ‘
4 |AW-R8 Washer M8 DIN126 Zn 4 4 |AW-R8 'Washer M8 DIN126 Zn 4 ‘
5 |AST 4.8x9.5 Tapping screw 8 5 |AST 4.8x9.5 Tapping screw 8
6 |PHN-BEL-D2.5 |Support - NOT INCLUDED 1 6 |PHN-BEL-D2.5 |Support - NOT INCLUDED 1 ‘
PHN1 D2.5 -W3 001336936 PHN1 D2.5-W4 001336938 ‘
No. Type ETI Name Pcs. No. Type ETI Name Pcs. ‘
1 |PHN1-BOK-D2.5 |Side plinth 2 1 |PHN1-BOK-D2.5 |Side plinth 2
2 |PH1-PRZ-W3 Fronf plinth 2 2 |PH1-PRZ-W4 Fronf plinth 2 ‘
3 |AS-SH 8x16 Screw M8x16 DIN912 Zn 4 3 |AS-SH 8x16 Screw M8x16 DIN912 Zn 4
4 |AW-R8 Washer M8 DIN126 Zn 4 4 |AW-R 8 Washer M8 DIN126 Zn 4 ‘
5 |AST 4.8x9.5 Tapping screw 8 5 |AST 4.8x9.5 Tapping screw 8
6 |PHN-BEL-D2.5 |Support - NOT INCLUDED 1 6 |PHN-BEL-D2.5 |Support - NOT INCLUDED 1 |

A24.07 1981029309

6/40




E I l SWITCH TO A SAFE FUTURE

Code No Type A[mm] | B[mm]
001321800 |LXN250 1-12 PH1 260 1810
001321802 [LXN250 2-12 PH1 510 1810
001321804 |LXN250 3-12 PH1 760 1810
001321806 [LXN250 4-12 PH1 1010 1810

N

TR
ZIn

o
)

I
- //

-
e
-

s

~

.

A24.07 1981029309

SOLID GSX Enclosure system

UCH-2

001101715
UCH-2 001101715
No. Type ETI Name Pcs.
1 |UCH-2-W Holder
2 |AN-FGH 8 Nut flange even M8 DIN6923 Zn 2

U400

001102166

U400 001102166
No. Type ETI Name Pcs.
U400-C Holder 4
AN-FGH 8 Nut flange even M8 DIN6923 Zn 4
AW-R 8 Washer M8 DIN126 Zn 4
AS-SH 8x16  |Screw M8x16 DIN912 Zn 4

7/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

WP-A

A24.07 1981029309

J@ m Code No Type Y 1) Pcs. ) Pcs.
BT et e 001338600 |WP-A 2 288 mm |WP-A 2L 1 |WP-A2P 1
| [ 24 q g 7 001101716 |WP-A2.33 338 mm |WP-A 2.33L 1 |wp-A233p 1
i [l 2¢] NI 001101644 |WP-A 3 438 mm |WP-A3L 1 |wp-A3P 1
o | ||+ Wi 001101645 |WP-A 3.66 538 mm |WP-A 3.66L 1 |wp-A366P | 1
| |f e Qe 001101646 |WP-A 4 588 mm |WP-A 4L 1 |WP-A4P 1
N Qe 001101647 |[WP-A5 738 mm |WP-A 5L 1 |WP-ASP 1
NIl 2 o 001101648 |WP-A6 888 mm |WP-A 6L 1 |wP-A6P 1

o® o°
E |oe a1 001101649 |WP-A 6.33 938 mm |WP-A 6.33L 1 |WP-A633P | 1
5 o K 001101650 |WP-A 7 1038 mm |WP-A 7L 1 |wP-A7P 1

o 5
A [ A e 001101651 |WP-A 7.66 1138 mm |WP-A 7.66L 1 |wp-A766P | 1
& [l 24 q | 001338601 |WP-A8 1188 mm |WP-A 8L 1 |wp-A8P 1
Qf {127 N 001338602 |WP-A 9 1338 mm |WP-A 9L 1 |wP-A9P 1
o (| S 001338603 |WP-A 10 1488 mm |WP-A 10L 1 |wP-A10P 1
o] [ 9 | *basic holder | 001338605 |WP-A12 1788 mm |WP-A 12L 1 |WP-A12P 1
Sk o, o
3 2
Lo NHE
®Q

WP-A L WP-A P
S oo o
i
B 172
9E
Y 157
/ .
Doors 3
watch out for collizion 43 o
with the lock 5 =
o |
© e
° =
o | %
e
® &
o &
oo o
o
o 2 .
o o
: E
o o
: 5
o o
oL e N
3 3 ™
2= d
. ° \
S L] o UD-B-60
O O]
I o

8/40




SOLID GSX Enclosure system

E I l SWITCH TO A SAFE FUTURE
WP-A

s 8 ®
&S S

AEERS
EER

Q Hexs

3,6-6,0 Nm

\
/
9/40

[w) | & S /

mQ“Q\Q“QmQ“Q\QuQQOQ“Q\

/

oo eooo Do)

7

%

/I

A24.07 1981029309




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

EP-B  oo01338308

EP-B 001338308
No. Type ETI Name Pcs.
1 |[EP-B-C Support 2
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 4
3 |AW-R 6 Washer M6 DIN126 Zn 2
4 |AS-SH 6x25 Screw M6x25 DIN912 Zn 2

A24.07 1981029309

fo-D-DD-0- DD DcD-D-PDrD-DDcD- D04
T T a3 o T

10/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

BL-WP

A24.07 1981029309

BL-WP 2 001338900
No. Type ETI Name Pcs.
1 |BL-WP-2-C Support 1
2 |BL-EP Support 1
3 |AST 4.8x9.5 |Tapping screw 8
4 |AW-R8 'Washer M6 DIN126 Zn 1
5 |AS-SH 8x12 |Screw M8x12 DIN912 Zn 1
6 |BP-6 Rubber plug 2
BL-WP 3 001338901
No Type ETI Name Pcs.
1 |BL-WP-3-C Support 1
2 |BL-EP Support 2
3 |AST 4.8x9.5 |Tapping screw 10
4 |AW-R8 Washer M6 DIN126 Zn 2
5 |AS-SH 8x12 Screw M8x12 DIN912 Zn 2
6 |BP-6 Rubber plug 4
u I "\ [9) o) O] L] 2
° °
23 O || oo (@] @) oo |1 O 23
0 || oo ° ° oo [| O
22 oo O o oo 22
R bl oo ° ° 00 o
21 T oo O O oo 21
oo ° ° oo
20 oo (@] O 20
00 ° °
19 00 (0] O 19
® -
18 @po | =—— O (@) [a) 10 18
@ —-=—f)o ofo °
17 X3 (@] @) (@] O 17
oo ° ofo °
16 o0 (@] oo @) oo 16
b oo a oo ° 00 o
15 oo (@] e) (@] @) oo 15
oo ° oo ° oo
14 oo (@] e) (@] @) oo 14
oo ° oo ° oo
13 o oo o] ojo WP-A @) 0o 13
S O || oo o ofo ° oo i O
12 ™ oo (@] O O/ @) oo 12
oo ° oo ° oo
11 oo (@] e) (@] O oo 11
oo ° oo ° oo
10 oo (@] @) (@] o oo 10
bl oo ° oo ° 00 o
9 oo (0] oo (@] oo 9
oo ° oo ° oo
8 oo (@] e) (@] o oo 8
oo ° oo °
7 oo (@] @) [0) (@] 7
® ~ =
6 @o | =—— |OF 10 6
= @ —-=—o)o o -
5 oo e} O 5
oo ° °
4 o oo 0 e] oo 4
R bl oo ° ° 00 o
3 T o || oo @) @) oo 3
O || oo o o oo || O
2 o) oo @) @) oo o) 2
o ° ° o
1 I I YgVine) le) QO] o ll~d 1
= =
=) & ]
o
[¥al
&= cP21F B
= BT £
- = cPi1F B
2 - S e
=) cP12F B oo CP1-1F E o]
GEs] e
o
[¥al
cP21F 5 o]

11/40




[+ Jresnoas] ]

(Klucz imbusowy 6)

(Wkretak PH2)

Screwdriver PH2

Hex5

Screwdriver PH2
(Wkretak PH2)

SOLID GSX Enclosure system

E I l SWITCH TO A SAFE FUTURE

12/40

A24.07 1981029309




ET SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

UA-B  oo1338102

UA-B 001338102
Type ETI Name P
UA-B-C Holder
TU-D20-d8-15 |Spacer roll
AN-FSH 8 Nut flange serrat DIN6923 Zn
AN-FSH 6 Nut flange serrat DIN6923 Zn

=z
o

INIEN IS
o
®

BIN|IN(N

A24.07 981029309 13/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

UA-B-WD 001338103

<o
e e
=

® @ 9 ©

A24.07 1981029309

QO

SIS

®

S

®
&
/o

UA-B-WD 001338103
No. Type ETI Name Pcs.
1 |UA-B-WD-C  |Holder 2
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 4
3 |AW-R 6 Washer M6 DIN126 Zn 4
4 |AS-SH 6x10 Screw M6x10 DIN912 Zn 4
Yon \
( )
2)
——

14/40




ETI

SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

UA-S

001338104

UA-S

001338104

No. Type ETI Name Pcs.
1 |UA-S-C Holder 2
3 |TU-D20-d8-15 |Spacer roll 4
4 |AN-FSH 8 Nut flange serrat DIN6923 Zn 2
‘/2\ 2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 4
N
(3)
N

A24.07 1981029309

15/40




ET SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

BL-UA

BL-UA2 001338130
No. Type ETI Name Pcs.
1 |BL-UA-2-C Stiffening bars
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 2

BL-UA3 001338131
No. Type ETI Name Pcs.
1 |BL-UA-3-C Stiffening bars
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 2

i

16/40

A24.07 1981029309




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

BU-PM

001338160

BU-PM 001338160
No. Type ETI Name Pcs.
1 |BU-PM-C Holder 2
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 4
3 |AW-R 6 Washer M6 DIN126 Zn 4
4 |AS-SH 6x10  |Screw M6x10 DIN912 Zn 4
5 |TU-D20-d8-15 |Spacer roll 2
6 |AN-FSH 8 Nut flange serrat DIN6923 Zn 2

A24.07 1981029309

17/40




ET' SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

BU-WD  oo1338161

BU-WD 001338161
No. Type ETI Name Pcs.
1 |BU-WD-C Holder 2
2 |AN-FSH 6 Nut flange serrat DIN6923 Zn 4
3 |AW-R 6 Washer M6 DIN126 Zn 8
4 |AS-SH 6x10 Screw M6x10 DIN912 Zn 8

[ 18/40]

A24.07 1981029309



E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

PM-G

A24.07 1981029309

Code No Type X[mm] | Y [mm]
001337963 |PM-G 1-12 248 1790
001337965 |PM-G 2-12 498 1790
001337967 |PM-G 3-12 748 1790
001337969 |PM-G 4-12 998 1790
0 0
X

19/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

PM-G x-12

PM-G 2-12 001337965 X1
PM-G 3-12  oo1337967 X1
PM-G 4-12 001337969

PM-G 3-12 + UA-B

UA-B

@4

assembling option 1 - fixed

001338102

&%

x3 (page 23)

A24.07 1981029309

20/40




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

PM-G x-12

PM-G 1-12 001337963 x1
PM-G 2-12 001337965 x1
PM-G 3-12 001337967 x1

assembling option 2 - fixed

' UA-B 001338102 x1 (page 23)

&® &> "

' UA-S 001338104 x1 (page 25)

.f‘ ¢~\ -

PM-G 1-12 + UA-B + UA-S + BL-UA 3 + BU-PM

" BL-UA2 001338130 x1 (page 29).
- BL-UA3 001338131 x1 (page 29)
" BL-UA4 001338132 x1 (page 29)'

' BU-PM 001338160 x1 (page 31)

A24.07 1981029309

21/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

WD-K 12

=

=4
=
=53

===
=0=}
S &

]
o
=

A24.07 1981029309

001338864

[}

OO 0000000 00000 0000 0ol 0 000 0 Hed O 00 0 Hed 0 30 0 Hed O 00 0 Hed O O-0 O Hed 0 00 0O e 3 O

OOODOO00O00O0O0O0O000000 000000 000000000000 0000000000000000000000000

[m]

O/0-0 O 0O O O-
o e e

F@ T e | e e e e e ) e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e R o sl s [ 0)
T T

O O OO
OO

o

150

25

25

75

/

AN-KFH 8x13 M6
001343730

13

\ AN-KFH 10.5x16.5 M8

001343731

16,5

105

22/40




SOLID GSX Enclosure system

SWITCH TO A SAFE FUTURE

ETI

assembling option 1 - fixed

K12

x1 (page 23)

001338102
@

x1 (page 24)

001338103

UA-B-WD

x1

001338864

WD-K 12

WD-K 12 + UA-B-WD + UA-B

/

\
\
\
\

/
L

/

):

SsSs

=== ===~ = === ==~~~

/

f

=
939900007070
5 55 85 58 O o9 5 -8 9 -8 5 5

)
000002,

£

LI TIITLN @, w

N

_
_

\

1
|

SSss

[
|

g0 59 55 5 5

9850808098088 8085880 040

5 a8 8 59 5 58 & 09 5 58 5 5595

E

=

0 8 -8 5 &5 &0,

/

[ 1
g5 4049949 E =4 A
(JILTTLTLT OO0 000 000000880008

\ Il

L ]

[
\

a3

A24.07 1981029309




ET SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

WD-K 12 assembling option 2 - fixed

- ' UA-B 001338102 x1 (page23) ' BL-UA2 001338130 xl1 (page 29)"
WD-K12  ooizasses X2 ‘ . BL-UA3 001338131  x1 (page 29) -
' BL-UA4 001338132 x1 (page 29) '

' UA-S 001338104 x1 (page25) ' BU-WD 001338161 x2 (page 32)

5 ee 59,

7 /2

i
AL
i iy
Qo Qo
0
4 s -
il NN
Jm\ﬂ\\\ EED \EEE —//mp
ﬁﬁ’ —T EEE“\ - /EEE \M\
E a7 QL Wy
/ DED 40U 0 MEQ
| [ Wy %D%” Nl
N W 0l il
il i .
H %D%ﬁ L @Eu % I Qo
Qe NI ul %Q :
| e R g {0k
yQu il @ED al¥le] @
it §Q§ ~ i Wl e
QRle SN QU L
ﬂﬂ@@ @ o N @ [\ EI]DD /
Mk il aly gQU
uQl S uly 3QY
N[ [nl? N ol yQu
N i gy 0
SUL - SN

A24.07_ 1981029309 24/40




ET' SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

UD-B60-H P1 001341800

UD-B60-H P1 001341800
No. Type ETI Name Pcs.
1 |UD-B60-H-C [Support 1
Q 2 |SST-60/1 Holder 1
O] j|e 3 |AN-FSH 6 Nut flange serrat DIN6923 Zn 3
Q 4 |AS-SH6x35 |Screw M6x35 DIN912 Zn 2
)

25/40

A24.07 1981029309



E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

UD-B60-H P3 001341802

UD-B60-H P3 001341802
No. Type ETI Name Pcs.
1 |UD-B60-H-C [Support 1
2 |SST-60/3 Holder 1
3 |AN-FSH 6 Nut flange serrat DIN6923 Zn 3
4 |AS-SH 6x20  |Screw M6x20 DIN912 Zn 2

Position 1

26/40

A24.07 1981029309



ET SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

UD-B60-H P4 001341803

UD-B60-H P4 001341803
No. Type ETI Name Pcs.
1 |UD-B60-H-C [Support 1
2 |SST-60/4 Holder 1
3 |AN-FSH 6 Nut flange serrat DIN6923 Zn 3
4 |AS-SH 6x20  |Screw M6x20 DIN912 Zn 3
Yon @
(
\£
Qe
Q
v @ |o
N
)
N St e
o ©
N o
§
N
)
% /e \\\

[
T TEDD\
, 0 \
o sk ik
ol N 0l N
ol QlQ 0
. &o ulp
[ loEn mED
o Q4 EDE
Qffo
| HDD
0 IS +D0
™ o 8o WJDD !
1 & 0
9 o SES N

A24.07 981029309 27/40




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

h=1035
basic

LG-V SET  oo1101683
LG-V SET 001101683
No. | Type ETI Name Pcs.
PN 1 LGV Support 2
S a ( )
( _’]_\‘ ‘ 2/ 2 |AST 4.8x9.5 |Tapping screw 4
T 3 |AW-RE5 Washer M5 DIN9021 Zn 2
S~ 4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 2
( )
N
N
( )
\4/\
- - - - - - - - - — - - g ——— — — — — — — — — — — — — — — —
Position 1 | Position 2
/WP—A ‘
—
o
i 0? ‘ WP-A 3]
() 00 o0 6 °ll o0
Q 0® h=63,5 ‘ oo N 00
N 0? basic oo Q 00
Q o? (podstawowy) o° o 00
9 o PR ‘ 0o Q? ‘
Q P ‘ oo N ©
N 0?1 °° S e
oo la 4o Pha 8
\ 0? oo TS o 00
[ © %% Q 0
o | f& | 18 1 e
o 2 O | oo 0
L | 1 NI
—a?] ‘ L~ o Q| 2
L o]
|
h=57,5 mm - 71,5 mm
LG-V5 SET  oo1101685
LG-V5 SET 001101685
No. | Type ETI Name Pcs.
1 |LG-V5 Support 2
2 |AST 4.8x9.5 |Tapping screw 4
YN 3 |AW-RE 5 Washer M5 DIN9021 Zn 2
\ 2) 4 |AS-C 5x10 Screw M5x10 DIN7985 Zn 2
-
Position 1 | Position 2
WP-A
EP o | =
oo °ll oo P
oo h=103,5 0
oo & ‘ZZ basic ‘ N 0Z
oo (podstawowy) N 0
oo o 0? ‘ Q 0
oo Qf | || «2 N .
oo o r Q| [ Y
0o Q| | 0 ‘ o )=
N »0 Q 0?
Q ,@ \ ‘ 5 00
5 S )’0' ‘ Q 00
° Q| R \{ N 0?
o e’ O Il o
N L] ‘ )
| -
|

h=79,5 mm - 111,5 mm

A24.07 1981029309

28/40




ET' SWITCH TO A SAFE FUTURE SOLID GSX Enclosure system

LG-V6-B SET  oo01341151

LG-V6-B SET 001341151
No. Type ETI Name Pcs.
1 |LG-V6-B Support 2
2 |AST 4.8x9.5 |Tapping screw 4
3 |AW-R 6 Washer M6 DIN126 Zn 2
4 |AS-SH 6x10 Screw M6x10 DIN912 2

S s o S
s & & o

©
s/ s

s °
L

@
&
&

EPcD-OD=b
(7]
/s

o o
A7
0
LG-V6-D SET  o01341153
LG-V6-D SET 001341153
No. Type ETI Name Pcs.
1 |LG-V6-D Support 2
‘/3\ 2 |AST 4.8x9.5 |Tapping screw 4
N = 3 |AW-R6 Washer M6 DIN126 Zn 2
x\4 ) 4 |AS-SH 6x10 |Screw M6x10 DIN912 2
o WP-A
. /
P} 0
Q 0°
N )
o Q 0
2 R
(S]
o Q ?
Iy 2O~
Q 0°
min 108 @ ’
max 140 N To
N ||| e
2|

A24.07 981029309 29/40




E I l SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

LG-B60-H P1 001341650
LG-B60-H P1 001341650 g
No. Type ETI Name Pcs. 0?7
1 |LG-B60-HP1-C  [Support 1 )
2 |AST 4.8x9.5 Tapping screw 3 f\w
3 |BBS-60/1 Busbar support 1 p‘:
4 |AS-SH 6x35 Screw M6x35 DIN912 2 :@
B o
00
o
0
00
0
| 2%
(3
U LG-B60-H P1
" Y
( ) H
N Position A B [,9]
1 70mm | 78 mm o2
2 83mm | 91 mm :»
3 90 mm | 98 mm 0%
o)
)
00
) ID‘”\
. O 0
\ P
) o e
N O 0?
o
|7
LG-B60-H P3 001341651
AB
LG-B60-H P3 001341651 &L 43 21
No. Type ETI Name Pcs.
1 |LG-B60-H P3-C__|Support 1 5 T
2 |AST 4.8x9.5 Tapping screw 6 oo g ”‘Z
3 |BBS-60/3 Busbar support 1 oo Q iﬁ
4 |AS-SH 6x20 Screw M6x20 DIN912 2 €0 00 T ° oY
©e0 00 N ‘\Z
€0 O g o Zﬂ
(e ) o ° 14
oo Q 0
oo 0?
oo ”72
[ele) °
oo 00
oo 0?
. oo 0
t’/ \\3 oo M Q :Z
N 0o
oo 8 /a(z?
[N
M) Q 0
. LG-B60-H P3 S ot
H )
N o) Q o
t\2 /,7‘ e} Position A B M N o
— O 1 60mm | 68 mm T
2 70mm | 78 mm QL
3 83mm | 91 mm M
:90 4 90 mm | 98 mm
LG-B60-H P4 001341652
LG-B60-H P4 001341652 o]
No. Type ETI Name Pcs. 43 21 o7
1 |LG-B60-H P4-C |Support 1 f\@
2 |AST 4.8x9.5 Tapping screw 6 o*:
3 |BBS-60/4 Busbar support 1 '\Z
4 |AS-SH 6x20 Screw M6x20 DIN912 3 oo Z«;
oo - Zj o
oo (3) o ~
oo N 3 jw -
oo ( ) /22
— A
‘/3 ) oo i) B
\\7/ 00 ® 00
A~ oo 2? -
( ) oo @? 0? -
X oo Y 0? )
00 Q B 0 _ Q
oo % pﬂ -
(X} M Q 0°
Al Q oo L7
N oo Q wz
3 . oo & iy
S e v
g N LG-B60-H P4 o
& |o : H o o
o Posiion| A B )
N O 1 | 60mm | 68mm ® o°
& s © 2 | 70mm | 78mm \ Le?]
q 3 83mm | 91 mm M
4 90 mm 98 mm

A24.07 1981029309

30/40




SOLID GSX Enclosure system

\

—

Q o \
/

ODeDeoeDeoPDeDeoeDeoDoPDoDeoDeDeoDeoDeol) %)

Q )
@W/@ ° 8 9 M. 4@ W@ 0@ ww W@ w@ 0@/@@%@@ @ @ ﬁ@@g 0@ W@ M
S \ - S

001342181

\ L-WP-B60/3

® 02

—
S © & o\ N\ 0@@0000%@00@0@ o
S 9 9 9 0@00@@@00@@0@@ QNS & 9 8 8 @
0
S

001696006

ET' SWITCH TO A SAFE FUTURE
L-BBS-60/3

8 8 & 9 00@!\@0000‘\@00 =

&
0@0@@ S © 9 99 9 9 9 8 9,9 8 § @@M@@@wM

L1

{

L/
001342181

0@

L-BBS-60/3
001696006

L-WP-B60/3

31/40

A24.07 1981029309




SOLID GSX Enclosure system
001696007

L-BBS-60/4

E I l SWITCH TO A SAFE FUTURE

M ml@

N
N

,
N o O 9 &0 @ O @ A
00@@@@@@@WW@@Q@WWW@@@@W@W@ @f@@@@
S S S 0@@@@@@@@@@@@@@0@0@0 @/«fl,@@@@

S S
N [] S

0 0
S S
cQe Qe Qe DeQeDeDoDe)

|

\

~

L-BBS-60/4
001696007

32/40

001342182

\ L-WP-B60/4

DS 0 9 © 9 & 9 & 9
sses ds e s s s

001342182

L-WP-B60/4

A24.07 1981029309




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

LG-B60-Vx P3

LG-B60-V1 P3 001341700

5o
No Type ETI Name Pcs. T 0
1 [LG-B60-V1-C [Holder 1 o o
0
2 |AST 4.8x9.5 |Tapping screw 6 1y 00
3 |BBS-60/3 Busbar support 1 Q »Z
4 |AS-SH 6x20 Screw M6x20 DIN912 2 6 if
5 |AN-FSH 6 Nut flange serrat DIN6923 Zn 2 N 07 ?’/HWI
Q o? N °,
LY o
]y 0
LG-B60-V2 P3 001341702 % 3 ? «9j
No. Type ETI Name Pcs. Q N %6
1 |LG-B60-V2-C |Holder 1 @ o 0
2 |AST 4.8x9.5 |[Tapping screw 6 o ? 0:
3 |BBS-60/3 Busbar support 1 Q )
4 |AS-SH6x20  |Screw M6x20 DIN912 2 ° 1% o
5 |AN-FSH 6 Nut flange serrat DIN6923 Zn | 2 O {efle
Q| o
s ) >0
Q| X 0990
§ 200 0?00
N |
(5) N 12
2 9,
Q 00
Q 2°
N o
Q 0?
o .
IO
LG-B60-V2 P4 oo1341704
LG-B60-V2 P4 001341704 A
No Type ETI Name Pcs. )
1 |LG-B60-V2-C |Holder 1 0°
2 |AST 4.8x9.5 |Tapping screw 6 ﬁ:
3 |BBS-60/4 Busbar support 1 »0 \{\
4 |AS-SH6x20 |Screw M6x20 DIN912 3 < of s
5 |AN-FSH 6 Nut flange serrat DIN6923 Zn 3 z,, é 0?
B
o N )
%y Q o?
00 L} W@
~ Q 0°
L} 00
Q o?
N h
RINEE
L] Wﬂ
Q ols ©
9 o
N .
N 0o 7
Q| [eo) 70502
s 00 [ 0000
~Q &2 1% o
N Jello
Q ol%
8 00
Q o?
N | ool
NI

A24.07 1981029309

max 146

33/40




E I l SWITCH TO A SAFE FUTURE

No. Type ETI Pcs.
1 |PM1ELS46 K1 1
2 |EB2/ED2 (400,630A)3P | 1
3 |ZB2(3P) 1
4 |LG-B60-V1 P3 1
5 |busbar 3

A24.07 1981029309

o [e)
O o o O
o o e O e o
(o] (e}
O (o]
o o
OOO OOO
o) o
OO OO
o O O O

(o] (e}
[e] [e]
0o © ®O0e 0 O
(o) [e)
\J L L

o C ® 0O O @ 0O o

EB2/ED2 (400, 630 A) 3P

SOLID GSX Enclosure system

=z
o

Type ETI

Pcs.

PM 2 ELS46 K123

EB2/ED2 (400, 630 A) 3P

782 (3P)

LG-B60-V2 P3

BBS-60/3

AS-SH 6x20

AN-FSH 6

o N[o|a|s~lw Nk

busbar

WININ PP INN P

o o
o) o)
80 o e o e © 0 o0 o0 o e o0 e o(g
o) o) o) (o]
o o o] o O o O (e} o
o o
990 o ©O 0o 060 o o o0°¢9
%90 o o © o 0°9
O @) O O O O O O @) @]
o o o] o O o O (e} o
o) o) o) o)
o . . o
O o (o] o e o O O O (o] [o2nn ] o0
o o o
Q L L
000 0 000 O 0000 0000
. e o0 o© o oe .
o O O 0O 000 O o o

34/40




E I SWITCH TO A SAFE FUTURE

EB2/ED2 (400, 630 A) 4P

SOLID GSX Enclosure system

No. Type ETI Pcs. No. Type ETI Pcs.
1 |PM2ELS46 K123 1 1 |PM 2 ELS46 K123 1
2 |EB2/ED2 (400,630 A) 4P| 1 2 |EB2/ED2 (400, 630 A) 4P| 1
3 |zB2 (4P) 1 3 [zB2 (4P) 1
4 |LG-B60-V2 P4 1 4 |LG-B60-V2 P4 1
5 |busbar 4 5 |busbar 4
.
\1\
AN/
o
oo o o © 8 /()
[¢] [¢] -
o °
o
© o o0°°9
o) 0°9
O O O
o °
(o) (o)
o -
o O O O o 0 \
L A3
N\
t4/‘
opooo0 opooo -
@ c0® s 80 9@ © @ ® o oo o °
T
2\
(5)
o o o o
800000 0o oo ©0 o0 o0 o og 800000 © o oo eo e o0 og
o) o) o) (o) o) o) o) Qo
o o o o o o O (o] o o) o (o] o O o O (o] [0
° o ) o
9°0 o O 0o 00 o o o0°¢9 920 o © 0o 00 o0 o 0°°9
9°0 o o © ) 0° o 9°0 o o O ¢} 0°9
©] @] O O O O O O ] O O O O O o O O O @) O
o o o o O o O (e} o o o (e} o O o O (e} o)
o) o) o) o) o) o) o) o)
° o e 0 e 0 oo o oo o0 o0 2 2 o o0 o0 o o000 e o0 ®o0 3
g ° o o °3 S ° o o ° 3
o L L o L L
0000 000 O 0000 0000 0o o 000 © 0oo 0000
(e} O O o o) O OO (e} o] O O o] O O 0O o
(] e OO0®e OO0 O O O o] o o O 00O OO0 @ [e)Ne) L] (]

A24.07 1981029309

35/40




E I l SWITCH TO A SAFE FUTURE

No. Type ETI Pcs.
1 |PM1ELS46 K1 1
2 |KVL-13P 1
3 |LG-B60-V1 P3 1
4 |busbar 3
N
I o | |
L)
[e] [e]
o) o .
: I (2)
NS
o ol — -
fn) fin) =
) o
) o
o o
O [e]
o o
o o
o
e —
[e] [e]
o

o
o o
(o] (o]
(@] (@]
OO [ ] Oo
] [e]
OO OO
o @ O

o o
go © o oo 0 o
(o] (o]
el L

o ceo o o

A24.07 1981029309

SOLID GSX Enclosure system

No. Type ETI Pcs.
1 |PM 2 ELS46 K123 1
2 |KvL-13P 2
3 |LG-B60-V2 P3 1
4 [BBS-60/3 1
5 |AS-SH 6x20 2
6 |AN-FSH 6 2
7 |busbar 3
Ve \\
. . . . ( )
=/
o T V
O © o O —
o o ‘/ \\
AL/
o ol —
P
V| AN M M Vim\ a\ -
s
o [e]
o o O
o] g L Q
O o o O
o C Q o
[e] [e]
(o} 1
Sl 1l h°9 N =NV AN
o o \
° (4)5)06)
- - - - AN
L [ L[]
©@ 200 © 90 @ 00 5 0® © A2
° q o (o] o
7’/”\
o le) o) Q
8 o O O O O O O O O c O O O o 8
(o] (o] (@) o)
[¢] [e] [¢] o O o O [e] [¢]
(o] [e]
9°o0 [ e0O Oe o e 0° 9
o o o O
9 °o o O e} 0°9
0 [ e0O Oe o e o
] [e) ] o O [eNe) o] ]
(o] (o] (@) (@)
[¢] [¢]
O O O O O O O O O O O O
g ° o o ° 3
o L L
OO0 0 e o0 e ® 00O ® OO0
e o o O o 00 [e]
[e] O 000 O00 O O [e] [e]

36/40




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

CPx-1 M

for MODULAR DIN-RAIL DEVICES

(ostony modutowe)

(Wkretak ptaski)
12
11
10
o
El
8 4
7 [=!
6 I°
5
§ooa
g 3 .
[¢]
2 o
o
1 LAl

Screwdriver PH2
(Wkretak PH2)

AS-C 5x10 2,2-35Nm
AST 4.8x9.5 | 3,0-3,4Nm

Screwdriver flat-blade

Position 1

G-V
h=42,5mm - 56,5 mm
WP-A

@)
9000009000001

©°0°000500

A24.07 1981029309

S e ©
® © S

Position 1 - support WP-A
No. Type ETI Name Pcs.
1 [Lev Support 2
2  |AST 4.8x9.5 Tapping screw 4
3 AW-RE 5 |Washer M5 DIN9021 Zn 2
4 AS-C 5x10 Screw M5x10 DIN7985 Zn 2

Position 1
< /0W_
P} [
Q 0?
Q 0?
N 09
0
Q o
N 0
Q) | o2
‘\
Q 0?
Q 0?
o
N

b

BN Wi o0 o N ©

Position 2

©c0°0°0°0°0°0°0°0°0°0°0%
~

basic
(podstawowy)

Position 2 - support WP-A

z
&

Type ETI

Name

o
&
@

LG-V5

Support

AST 4.8x9.5

Tapping screw

AW-RE 5

Washer M5 DIN9021 Zn

INISENIS

AS-C 5x10

Screw M5x10 DIN7985 Zn

IS

@@9@9@@@9@9%\

Position 2

%)

s/ S, N N S s & ©
@%} s?@ &,/‘@ S S S S
=~

SN
S

[

No of
Code No Type X [mm] modules
001101451 |CP 1-1 M 250 12
001101452 |CP1.4-1M 350 17
001101453 |CP 2-1M 500 24
001101454 |CP 2.2-1 M 550 26
001101455 |CP 3-1M 750 36
001101456 |CP 3.8-1M 950 46
LG-V5
h=64,5mm - 96,5 mm
12
11 TH-S

37/40




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

CPx-1.5M

for MODULAR DIN-RAIL DEVICES

(ostony modutowe)

225 mm

Screwdriver PH2
(Wkretak PH2)

AS-C 5x10 2,2-35Nm
AST 4.8x9.5 | 3,0-3,4Nm

Screwdriver flat-blade
(Wkretak ptaski)

Position 1
LG-V

h=42,5 mm - 56,5 mm f
00 o)
o0 s
00 o
00 o
o0 @)
b o

0 HI._,O 9
oo |9 °

8 | [9|] o Ol 8
00 o

1| ~—0| 7
3 L. o

6 | |l@FX=—I0|s6
o0 s

5 oo Ols
00 s

4 oo ol 4
bl oo o

3 o || oo 0| 3
O || oo °

2 O || ee Ol 2
[e] o

[ VaNie) o1

WP-A

Closed

?

basic

podstawowy

Open

90°

Open

T

Closed

A24.07 1981029309

%

N
S o

b

Position 1 - support WP-A
No. Type ETI Name Pcs.
1 |V Support 2
2 |AST4.8x9.5 [Tapping screw 4
3 AW-RE 5 |Washer M5 DIN9021 Zn 2
4 AS-C 5x10 Screw M5x10 DIN7985 Zn 2

Position 1
< /@W_
i 0?
Q 0?
Q 0?
© 0?
0
© ol
N 0
Ql %l &2
‘\
Q 0?
Q 0?
o
3

225 mm

LG-V5
h=64,

Code No

Type

X [mm]

No of
modules

001101458

CP 1-1.

5M

250

12

001101459

CP 2-1.

5M

500

24

001101460

CP 3-1.

5M

750

36

Position 2

5mm - 96,5 mm

o 1N © ©

BN W b O

‘>OOO
L.

oOoOoo{"\T
E3

Closed

?

——
ool @
oof

?

000000000000 000°0
P N WA OO N 0 ©

Closed

basic

podstawowy

Open

90°

Open

Position 2 - support WP-A

z
&

Type ETI Name

o
&
@

LG-V5

Support

AST 4.8x9.5

Tapping screw

AW-RE 5

Washer M5 DIN9021 Zn

INISENIS

AS-C 5x10

Screw M5x10 DIN7985 Zn

IS

Position 2

%)

/WP-A

@@9@9@@@9@9%\

SN

S/ @, S S) S S @ S
S M S/’@ Q,r@ ) ) S S
% @

[

38/40




E I SWITCH TO A SAFE FUTURE

SOLID GSX Enclosure system

CPxyF

CP x-0.33F

Screwdriver flat-blade
(Wkretak ptaski)

A24.07 1981029309

75 mm

PN W A~ O O

PN W A O O

CPx-05F

150 mm

Open
90°
——

Closed

Position 2

300 mm

Closed

4¢1

12~=—ro

0200002000020 c020200

PN W A OO N © ©

Position 4

11

[N
o

Closed

WP-A
(WP-U)

g? 90°

Open

Open
90°

450 mm

[020c020°0°0°0°0°0°0°0°0°0°0°0°0°00

PN W M OO N 0 ©

Position 5

18—=—-
17
16
15
14
13
12
11

10—
Closed

WP-A
(WP-U)

A;ed

Open

Open

90°

Closed

CPx-0.33F Y=50 mm
Code No Type X [mm]
001101420 |CP 1-0.33F 250
001101421 |CP 1.4-0.33 F 350
001338972 |CP 2-0.33F 500
001101422 |CP 2.2-0.33 F 550
001101423 |CP 3-0.33F 750
001101424 |CP 3.8-0.33 F 950
CPx-0.5F Y=75 mm
Code No Type X [mm]
001101425 |CP 1-05F 250
001101426 |CP2-05F 500
001101427 |CP 3-0.5F 750
CPx-1F Y=150 mm
Code No Type X [mm]
001101429 |CP1-1F 250
001101430 |CP1.4-1F 350
001101431 |CP2-1F 500
001101432 |CP 2.2-1F 550
001101433 |CP3-1F 750
001101434 |CP 3.8-1F 950
CPx-2F Y=300 mm
Code No Type X [mm]
001101436 |CP 1-2F 250
001101437 |CP 1.4-2F 350
001101438 |CP2-2 F 500
001101439 |CP 2.2-2F 550
001101440 |CP3-2F 750
001101441 |CP 3.8-2F 950
CPx-3F Y=450 mm
Code No Type X [mm]
001101443 |CP 1-3F 250
001101444 |CP 2-3F 500
001101445 |CP 3-3F 750
CPx-4F Y=600 mm
Code No Type X [mm]
001101447 |CP 1-4 F 250
001101448 |CP 2-4 F 500
001101449 |CP 3-4F 750
Position 6
WP-A
/ (WP-U)
Closed ————
T [0] 2a==
23 Open
22
21
20
19
18
17—
1 6Closeci
15
14
5 13

[0000000000000000000°0c000°00000°02000°2020°0°200°0Q
=
N

?

Closed

Open

39/40




E I l SWITCH TO A SAFE FUTURE

o o

635 mm

5

L1«
[ele]
(el
[ele}
715 mm (o0
o
@

795 mm

915 mm S

725 mm|| (oo e

|
Oo®@0 o
000D e

93 mm OOQM

108_mm deno o>

110 mm || |00 Ce

71 mm °q
‘91 mm oq

90 mm

OO0 -

70

A24.07 1981029309

SOLID GSX Enclosure system

MODULAR DIN-RAIL DEVICES
EB2/ED2 125

LG-V EB2/ED2 160/250
KVL 00

Lo EB2ED 160/250

LG-V5 LBS 160

LG-V5 LBS 250

LG-V6-B KVL 1

LG-V6-B KVL 2, KVL 3

LG-V6-B EB2 400/630

LG-V6-D LBS 400/630

LG-B60-H P3 5&? ’ KK\\//|I_' 3l

LG-B60-H P1 EE@E&%

40/40




